RS

459w 5 . LS-2020-05 UN 008 1T/ 13

AU i

Test Report

FEEL A4 FK:  LR1865EH
Name Of Sample: LR1865EH
WEAEMHEE:  2020. 05. 20

Date: 2020.05. 20

RIS THR T A 37 PR A 7

TIANJIN LISHEN BATTERY JOINT-STOCK CO., LTD.

H R R R BT BRI R X AR L X g 22 i 38 5

No. 38 Haitainan Road, Huayuan Hi-tech Industry Park,Binhai Hi-Tech Industrial Development
Area, Tianjin, China

H R B R BT BRI R X AR P X 2 S % 6 5

No.6 Lanyuan Road,Huayuan Hi-tech Industry Park,Binhai Hi-Tech Industrial Development

Area, Tianjin, China
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MM ZE Test summary
FE 5015 S Sample information
VAL LEICRS)
Lishen cell P/N LR1865EH
I
Customer cell P/N LR1865EH
> /—\» = ‘4‘4: o .| g =
FE b 2 %%%%EE L Mm-S UN2004001
Name of Sample Li-ion Cell Sample No
DA N = N E{ A 7? =N
HEZE GO 40 BEH 1600mAh/5.12Wh
Number of Sample Rated capacity
LN P BH
0.52 HA{E: 26mQ
Lithium content g Internal resistance 2
——r
PRI 3.2V AR 3.65V
Nominal voltage \oltage
=] N7y =, e Nray
B N T8 HL LI 1600mA Ei_j(ﬁﬁﬁ%mu 39200mA
Max charge current Max discharge current
= RN
HE 38+2g ERHRAE <0.2%
Mass Mass loss limit
2 4 H IUREY S st T
FE 28 H £020.04.01 T AR TR 2020.04.02
Accepted date Test start date
M DR e H#
AR T 2020.05.13 &R H 2020.05.20
Test end date Report date
M 78 R . 0. 2CIEHIR 78 283, 65V, FFLA3. 65VHEJE 76 HiL 4 HIA 2580, 02C.
Test charge program 2. 0.5CHEL 78 LA 3. 65V, FLA3. 65V [T 76 FEL & FEL IR B 0. 02C
T AR 7 « 0. 2CTEHIT 32, 0V;
Test discharge program | 2. 0. 5C{E i H E2. 0V,
FE A F A R T
Appearance Orange sleeve/steel cylinder can
R Hp [ R T AR T R XAt L X g 2R g i 38 5
. No. 38 Haitainan Road, Huayuan Hi—tech Industry Park, Binhai Hi-Tech Industrial
Consignor o )
Development Area, Tianjin, China
s Fh [ R TR AR P T R X At L X g AR e i 38
éj%i{iﬂﬁhj: No. 38 Haitainan Road, Huayuan Hi-tech Industry Park, Binhai Hi—-Tech Industrial
Consignor address o )
Development Area, Tianjin, China
i3 r EESiL A

Manufacturer

To entrust unit

F2H/HL 13T
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iillBERER: LRI I 2 FE 2 M
Manufacturer address To entrust unit address

MR A 1

Test sample image
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M 45 B
Test result determination
CI’!I ‘I il
? J‘gﬂz BAT 6T BREERITRILE WRARETA)
géuﬁﬂ*_ //@ ST/SG/AC.10/11/Rev.6/Amend 1 38.3
- IE /j;h q UNITED NATIONS “Recommendation on the TRANSPORT OF DANGEROUS GOODS” Manual of tests
est metho
d and criteria
an
iteri ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
criterion
ez I 35 H R B WRBh; Wlbdohds, SMEIRE: EAhdn HREURA
Test items Altitude simulation; Thermal test; Vibration, Shock, External short circuit, Impact, Forced discharge
K5I H 44 R
y i PRAER R ARk S Fols 5 FTS | &
J#5 No standard requirement or the clause .
Name of Test Result Conclusion Remark
test items number of standard
Hiﬁ*@;ﬂ%ﬁiﬁﬁﬁ%ﬁﬁ%%ﬁ(%
RIS AIARAE T
iR E | ST/SG/AC.10/11/ Rev.6/Amend 1 38.3 - ~
T1 Altitude | X4 T1 MULES it /
simulation | UN manual of tests and criteria section | See Appendixl Passed
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T1
DA E T el bz fin @1
RIS FNERTE T
o jﬁﬁ\{q]ﬁi 1LSi'é'%GT/ZACJO/ll/ Rev.6/Amend 1 38.3 L 2 o ,
Thermal test | N manual of tests and criteria section | See Appendix2 Passed
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T2
%ﬁ*@éﬁ%%gﬁ%@%%@ﬁ(%
RGN bR v
Vibration | N manual of tests and criteria section | See Appendix3 Passed
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T3
Hgﬂéﬁ*@%jgiﬁﬁ%%iéiﬁﬁ%@ﬁ(%
RIS FNFRAE T
o MU ‘SJ-QHWSAGT/QC'].O/H/ Rev.6/Amend 1 38.3 TLE 4 Lk ,
T\ .
Shock UN manual of tests and criteria section | Se¢¢ Appendix4 Passed
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T4
o LEE (2 SR s i =i
5 SPRITSE | Do o s TSRS |y e 5 i /
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Short Circuit

UN manual of tests and criteria section
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T5

et R e

Test result determination

/M

T6
Impact

AT @%?ﬁﬁﬁﬁ%iﬂﬁﬁﬁ‘]@iﬁ(%
TRIEARAETF Y

isf-gl‘-g(s\jGT/g\C-m/ll/ Rev.6/Amend 1 38.3 LI 6 ALk
UN manual of tests and criteria section See Appendix6 Failed
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T6

gl el
T8 Forced
Discharge

H}éé\ @%?ﬁi S B E i A
RIEARAETFEY

iSi'é'gILS\ALGTlgAC.10/11/ Rev.6/Amend 1 38.3 W 8 s ,
UN manual of tests and criteria section | See Appendix8 Passed
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
test .T8

o W P45 2% A
Test Environment Condition

WEGRSE: (20-28)°C; FHXNRAE: (25-60)%RH
Ambient temperature: (20-28)°C; Ambient humidity: (25-60)%RH

GRS, DR A EA E (T B st I RIS AR T
ST/SG/AC. 10/11/Rev. 6 Amendl UN38. 3 ARifEEisK.

KTZ{M é'j:ﬁ/b\ The sample has passed the test items of UNITED NATIONS Recommendation on the
Conclusion
TRANSPORT OF DANGEROUS GOODS” Manual of tests and criteria
ST/SG/AC.10/11/ Rev.6/Amend 1 38.3
IEE N 2, afe AR
Testers ﬂ}_ ’1’ LA BK
ik N 2 afe F % AV
Compiler ﬁ "l’ Checker W
IR e A A PR 2w
Tianjin Lishen Battaslaint-Stock Co, LTD
)L \ Tesiing Cerlren,
" 7 " TS
Het Y Y j -
Approval %) |

(signdture)

% MO \" i
Title: Minister N T s 612020, 05. 20
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Test Report-Appendix 1
75 1 LA EE S AR
No. Name of Test Items Altitude Simulation
il 5587 Before )5 After [y FgmE | HAl
- v DU . ek B g =
s R RS GR | RERIE | R | FREIE | o | Redul | Bg | BORAE
Sample Sample Statue MASS ocv MASS ocvV % ocv Other Determine
0
No. Iy N Ig N 1% Event
Y
N1 1§C{:}|\:ﬁlﬁi§f§ed 37. 8760 3. 36 37. 8756 3. 36 0.001% 100% 0 Pass
R5E
N2 1;%&31'3'3%22% 37. 6659 3.36 37. 6657 3. 36 0.001% 100% 0 Pass
R5E
N3 1CE gﬂ;ﬁfﬁ 37. 8609 3. 36 37. 8607 3. 36 0. 001% 100% 0 Pass
R5E
N4 1;%&31'3'3%22% 37. 8892 3.36 37. 8888 3. 36 0.001% 100% 0 Pass
R5E
N5 10:% gﬂ;ﬁfﬁ 38. 0430 3.36 38. 0428 3. 36 0.001% | 99.759% 0 Pass
25 K58
c1 25CY£$§C}§%M 38. 1108 3.34 38. 1105 3.34 0. 001% 100% 0 Pass
25 K58
c2 25CY£$§£$%M 37.9514 3.34 37.9507 3.34 0. 002% 100% 0 Pass
25 K58
C3 25CY£$§£$%M 37. 0503 3.34 37. 9500 3.34 0.001% 100% 0 Pass
25 K58
c4 25CY§$§£&%M 38. 0120 3.34 38. 0115 3.34 0.001% | 99.759% 0 Pass
25 K58
C5 25CY$§;,§£$%M 37. 8203 3.34 37. 8205 3.34 ~0. 001% 100% 0 Pass
PLF ~ This space
. intentionally left
TH blank
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SUE: LR V-l DR R-BEER Pk O0-JCMtER. IR ofRR. ERR. iRk

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting,

No Disassembly ,No Rupture & No Fire

/

A 5 - B R 2

Test Report-Appendix 2

FPs - K30 T5 H 44 FR T B e K
No Name of Test Items Thermal Test
P it 52551 Before w05 After o RS | Hfb
o=l =R E’igh—l% ) i éﬁ%%ﬁ
s LS B | OJFEORIE | R | JFBRE | e | RESCUA | FRE TR
Sample Sample Statue MASS ocv MASS ocv % ocv Other Determine
0
No. Iy N Ig N 1% Event
FIE
N1 :Arf]t.e{r)\'Jl'g.ﬁtEt 37. 8756 3. 36 37. 8753 3.33 0.001% 99. 107% 0 Pass
T1 W4
N2 pier JTﬁft 37. 6657 3.36 37. 6654 3.33 0.001% | 99.107% 0 Pass
T1 W4
N3 Aﬁerj-{?ﬁti 37. 8607 3. 36 37. 8603 3.33 0.001% 99. 107% 0 Pass
T1 W
N4 Aﬁerj-{?ﬁti 37. 8888 3. 36 37. 8879 3.33 0. 002% 99. 107% 0 Pass
T1 My
N5 pior JTﬁft 38. 0428 3.36 38. 0424 3.33 0.001% | 99.107% 0 Pass
T1 My
C1 After)%ﬁt}ft 38. 1105 3. 34 38. 1098 3.33 0. 002% 99. 701% 0 Pass
T1 My
C2 After)%ﬁt}ft 37. 9507 3. 34 37. 9505 3.33 0.001% 99. 701% 0 Pass
T1 My
c3 pior JTﬁft 37. 9500 3.34 37. 9497 3.33 0.001% | 99.701% 0 Pass
T1 s
C4 After T1 test 38.0115 3. 34 38.0114 3.33 0. 000% 99. 701% 0 Pass
T1 s
C5 After T1 test 37. 8205 3. 34 37. 8197 3.33 0. 002% 99. 701% 0 Pass
LLF ~ This space
intentionally left
=H blank
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vk L-ltER VIR DA R-BIR F2k O—TiltER. Rl OARAR. RRCR. TiEK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting,

No Disassembly ,No Rupture & No Fire

Rl 5 - B K 3

Test Report-Appendix 3

e 3 K36 T5 H 4 FR R
No. Name of Test ltems Vibration
P b 5587 Before W) After [y FgmE | HAl
- N RIS Da==xinl R éj: % >
ws PR GE | FBMIE | G| R | e | ROTOU | W& | BRAE
Sample Sample Statue MASS ocv MASS ocv % ocv Other Determine
0
No. Iy N /g N 1% Event
FTE
N1 Zf%e{rj\JT?Ei 37. 8753 3.33 37. 8737 4.33 0. 004% 100% 0 Pass
T2 W3
N2 ot thft 37. 6654 3.33 37. 6639 4.33 0. 004% 100% 0 Pass
T2 W3
N3 ot thft 37. 8603 3.33 37. 8582 4.33 0. 006% 100% 0 Pass
T2 M
N4 o Jﬁii 37. 8879 3.33 37. 8877 4.33 0.001% 100% 0 Pass
T2 M
N5 P Jfft 38. 0424 3.33 38. 0400 4.33 0. 006% 100% 0 Pass
T2 M
c1 P Jfft 38. 1098 3.33 38. 1088 4.33 0. 003% 100% 0 Pass
T2 M
c2 o Jﬁii 37. 9505 3.33 37.9497 4.33 0. 002% 100% 0 Pass
T2 M5
C3 After T2 test 37. 9497 3.33 37.9477 4.33 0. 005% 100% 0 Pass
T2 3
c4 o Jleﬁtft 38.0114 3.33 38.0103 4.33 0. 003% 100% 0 Pass
T2 3
Cs After)'JI'IZIJE}St 37.8197 3.33 37. 8185 4.33 0. 003% 100% 0 Pass
PIF This space
N intentionally left
TH blank
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vk L-ltER VIR DA R-BIR F2k O—TiltER. Rl TR, RRCR. TiEK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting,

No Disassembly ,No Rupture & No Fire

a4 75 - PR 4

Test Report-Appendix 4

e - KEIR I H 4K 1% etk
No. Name of Test Items Shock
P b 5587 Before W) After [y FgmE | HAl
> S RIS — ==X ) e =
i FE gk s R | RERIE | R | FEIE | o | Redul | W& | BORAE
Sample Sample Statue MASS ocVv MASS ocvV % ocv Other Determine
0
No. Iy N /g N 1% Event
Sk
N1 Zf?e{r)\%ﬁti 37. 8737 3.33 37. 8746 3.33 -0. 002% 100% 0 Pass
T3 3
N2 o thft 37. 6639 3.33 37. 6649 3.33 ~0. 003% 100% 0 Pass
T3 M
N3 o Jﬁift 37. 8582 3.33 37. 8592 3.33 ~0. 003% 100% 0 Pass
T3 M
N4 o thft 37. 8877 3.33 37. 8882 3.33 ~0. 001% 100% 0 Pass
T3 M
N5 o thft 38. 0400 3.33 38. 0412 3.33 ~0. 003% 100% 0 Pass
T3 M
c1 o Jﬁift 38. 1088 3.33 38. 1099 3.33 ~0. 003% 100% 0 Pass
T3
c2 o thft 37.9497 3.33 37. 9499 3.33 ~0.001% 100% 0 Pass
T3
c3 o thft 37.9477 3.33 37. 9490 3.33 ~0. 003% 100% 0 Pass
T3
C4 Aner”fti 38.0103 3.33 38.0114 3.33 ~0. 003% 100% 0 Pass
T3
c5 Anerjﬁi 37.8185 3.33 37. 8192 3.33 ~0. 002% 100% 0 Pass
PR _ This space
. intentionally left
T H blank
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vk L-ltER VIR DA R-BIER F2k 0—iltER. Rl OARR. RRCR. TiEK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting,

No Disassembly ,No Rupture & No Fire

Rl 5 - B K 5

Test Report-Appendix 5

Fs T5 K560 H 44 5K A 5N
No. Name of Test Items External Short Circuit
o . T o 2 T e il P
SRR FEAIRAS HoAbIL 5 g
Max. External temperature ;
Sample No. Sample Statue s Other Event Determine

T4 W5

N1 After T4 test 97.2 0 Pass
T4 WG

N2 After T4 test 87.5 0 Pass
T4 WG

N3 After T4 test 95.2 0 Pass
T4 e

N4 After T4 test 98.3 0 Pass
T4 WG

N5 After T4 test 93.4 0 Pass
T4 WG

C1 After T4 test 92. 1 0 Pass
T4 W5

Cc2 After T4 test 91.5 0 Pass
T4 W5

C3 After T4 test 95.7 0 Pass
T4 W5

c4 After T4 test 97.4 0 Pass
T4 W5

C5 After T4 test 98.0 0 Pass

RS This space E) T{tj\enr:(tlonally left
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%I DAk R-BER

Note: D-Disassembly R-Rupture F-Fire O-No Disassembly , No Fire & No Rupture.

F-fEK O-Tofffk. EIR. ik

a4 5 - P 6

Test Report-Appendix 6

5 6 Ko S 33t H 475 A
No. Name Of Test Items Impact
o it T g el P ‘
F S FrmwiRas Max. External temperature HAIR R HRF 'J_E
Sample No Sample Statue IKe Other Event Determine
1CYC 50% % &
NG 1CYC 50% Capacity 36.2 0 Pass
1CYC 50% % &
N7 1CYC 50% Capacity 36.5 0 Pass
1CYC 50% % &
N8 1CYC 50% Capacity 26. 1 0 Pass
1CYC 50% % &
N9 1CYC 50% Capacity 135.3 0 Pass
1CYC 50% % &=
N10 1CYC 50% Capaci ty 132.8 0 Pass
25CYC 50% B
c6 25CYC 50% Capacity 63. 2 0 Pass
25CYC 50% B
c7 95CYC 50% Capaci ty 130. 7 0 Pass
25CYC 50% B
c8 25CYC 50% Capacity 80. 5 0 Pass
25CYC 50% B
o 25CYC 50% Capacity 61.2 0 Pass
25CYC 50% B
clo 25CYC 50% Capacity 50. 4 0 Pass
PLRZEE This space intentionally left

blank
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wVE: DR Ptk O-TofifA. il K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire
A 5 -t 2% 8
Test Report-Appendix 8

g T8 Fr 36T H 4 F1 EgGEN
No. Name Of Test Items Forced discharge

B i 5 FERIRZS HAhIL % 2k U

Sample No Sample Statue Other Event Determine
N11 1CY1CC Ylicuiilédi?czfﬁgrged 0 pass
N12 1CY1CC Ylgu@édig%rﬁ%rged 0 pass
N13 1CY1CC Ylgu@édigﬁgrged 0 pass
N14 1CY1CC Ylgulji?/édi?éﬁgrged 0 Pass
N15 1CY1CC Ylgu@édigﬁgrged 0 pass
N16 1CY1CC Ylgu@édig%;grged 0 Pass
N17 1CY1CC Ylguljil;/édig%;grged 0 pass
N18 1CY1CC Ylguljil;/édig%;grged 0 pass
N19 1CY1CC Ylguljil;/édig%;grged 0 pass
N29 1CY1CC Ylgu@édi};éﬁrged 0 pass
Cl1 25C2Y5CCYFCUE/%£%?EErged 0 pass
C12 25C2§?CCYISu@%i);%rE1%rged 0 pass
13 25C2§?CCY£u@%i§%ri§rged 0 pass
Cl4 25C2§?CCYISu@%i);%rE1%rged 0 pass
C15 25C2§?CCYFCUIT§/%£%?EErged 0 pass
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C16 25(32Y5CCYFCUIJE§/%£%Erged 0 Pass
C17 25C2Y5CCY£ui;%i§%ti§rged 0 Pass
Cis 25C2Y5CCYIEui;%i§%tigrged 0 Pass
C19 25C2Y5CCY£ui;%i§%ti§rged 0 Pass
€20 25C2Y5CCY|:Cuﬁ;%i§%ti§rged 0 Pass

ik DR Ptk O—TERA. K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire

B STATEMENT

1 ANERH ORI R 2 . A TEMERERTE, SR B 7155, FEXE T TR e AR
R«
The laboratory ensures the detection of science,faimess,accurcy,and is responsible for the detection of the
data and conidential for the samples and information provided by the customers.

2. ARG AN A0 E T H B
This report is valid only with a report seal.

3. ARG TYwH) HkE. MRS T
This report is valid only with a preparer,reviewer and approver signature..

4. KREIRETLR
Any changes in report is invalid.

5. REMAF LR, DEEHARE (BXCERIRIN, ZHERE TR0 E T HEILK.
This report may not be duplicated or used in part without prior written consent from our laboratory. The
duplicated report without a report seal is invalid.
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